
LOWER RIO GRANDE VALLEY 
DEVELOPMENT COUNCIL 

McAllen/Edinburg 
Reuse Feasibility 

Study 

Final Report 

Prepared for 

Lower Rio Grande Valley Development Council 

'lifr The City of Edinburg, Texas 

, The City of McAllen, Texas 

Texas Water Development Board 

Prepared by 

Perez/Freese and Nichols, L.L.C. 
in association with 

CU2M Hill 
:Freese and Nichols, Inc. 

January 1997 



PereziFreese and Nichols, L.L.c. 
717 South 12th Street 

McAllen, Texas 78501-5007 
(210)631-4482 

FAX (210) 682-1545 



Prepared For: 

LOWER RIO GRANDE VALLEY 
DEVELOPMENT COUNCIL 

EDINBURG/McALLEN REUSE 
FEASIBILITY STUDY 

FINAL REPORT 

JANUARY 1997 

Prepared By: 

Lower Rio Grande Valley Perez/Freese and Nichols, L.L.C. 
[...]
would have the added advantage of protecting the water supply from contamination 
in the river. 

Conservation. Water conservation, while not a supply alternative, is another tool to 
manage the supply/demand relationship. Due to the widespread limitations on water 
supply, conservation is likely to play an important role in the Lower Rio Grande 
Valley, regardless of the supply alternatives ultimately selected. 

8 



3. WATER QUALITY DATA 

LRGVDC EDINBURG/McALLEN REUSE STUDY 
TM 1 - BASELINE DATA 

Water quality comparisons are critical to the evaluation of wastewater reuse, especially for 
potable purposes. Both chemical and microbiological parameters must be considered. 
Unfortunately, there are limited data available on many constituents of concern. This 
section summarizes the information which has been gathered to date and lists additional data 
needs. 

3.1 Raw Water 

Both cities take water indirectly from the lower Rio Grande River (Segment 2302). Hidalgo 
County Irrigation Districts 1, 2, and 3 pump water into irrigation canals which transport 
water to various users including the cities. The cities divert water from the Districts' canals 
to raw water storage reservoirs, and pump water from the reservoirs to their water treatment 
plants. Regular monitoring of the river is conducted by the Texas Natural Resource 
Conservation Commission at a station adjacent to the U.S. Highway 281 International 
Bridge. It is assumed that water quality in the raw water storage reservoirs is similar to that 
in the river, although the reservoirs should act to reduce variations in quality. It is 
recommended both Cities begin testing in the reservoirs to determine what differences exist 
between the reservoirs and the river. 

Table 3.1 contains a summary of the TNRCC data on several parameters of primary interest. 
Rio Grande River water in the vicinity of Hidalgo County is usually high in dissolved salts, 
especially sulfate, causing exceedence of secondary drinking water standards, as discussed 
below. Sulfate is typically between 200 and 400 mg/L and total dissolved solids are typically 
between 700 and 1,000 mg/L, although they have been measured above 1,000 mg/L on 
numerous occasions. This segment of the river is also subject to periodic contamination 
from inadequate wastewater treatment upstream. Contamination is indicated by occasional 
instances of high fecal coliform counts (up to 6,000 per 100 mL). Dissolved oxygen is usually 
high, between 6 and 11 mg/L, even with summer water temperatures commonly between 25 
and 30 o C. Data for concentrations of pesticides and other toxics, although limited, do not 
indicate excessive values. Virtually all of these substances were below detection limits. 

The prevalence of pathogenic organisms will be another key measure for comparison of 
wastewater effluent with existing raw water supplies. The proposed testing program will 
measure several important water-borne pathogens as well as other constituents. 

3.2 Treated Water 

Drinking water is subject to federal and state standards, or maximum contaminant levels, for 
over 100 potential constituents. Most limits are primary standards, established to protect 
public health. Additional limits have been issued as secondary standards, established as 

9 



LRGVDC EDINBURG/McALLEN REUSE STUDY 

TM - J BASELINE DATA 

Table 3.1 
Rio Grande River Water Quality 

Parameter Average Maximum Minimum 

Temperature,oC 23.3 31.0 
Average Flow, CFS 1,533 7,513 
Average Conductivity, Ilmhos/cm 1,357 2,820 
pH N/A 10.10 

Alkalinity, mgIL as CaC03 130 192 
Cl, mgIL 181 460 
S04, mgIL 271 499 
TDS, mgIL 863 1,650 
Dissolved Oxygen, mgIL 8.8 13.0 
TSS, mgIL 79 932 
TOC, mgIL 5.28 36 
Fecal Coliform, CFU/lOO mL 1,172 100,000 
Chlorophyl "a" IlgIL 12.05 40.80 

Source: Texas Natural Resource Conservation Commission 
US 281 International Bridge at Hidalgo 

10 

11.6 
61.2 
100 
6.55 
101 
71 
110 
300 
3.85 
6.0 
1.0 
1.0 
1.0 

Period of 
Record 

1986-1995 
1974-1995 
1970-1995 
1986-1995 
1977-1995 
1970-1995 
1970-1995 
1986-1995 
1986-1995 
1986-1995 
1986-1995 
1975-1995 
1986-1995 



LRGVDC EDINBURG/McALLEN REUSE STUDY 

TM - 1 BASELINE DATA 

Table 3.2 
Finished Water Quality Data 

Chemical Constituents 

Edinburg McAllen TNRCC 
Parameter 09/21/93 12/21/94 06/07/95 12115/94 MCL 

ICalcium, mg/L 72 79 75 80 
IChloride, mg/L 152 196 184 194 * 300 
IFluoride, mg/L 0.8 1.0 0.8 1.0 * 2.0 
Magnesium, mg/L 20 33 27 27 
!Nitrate (as N), mg/L 0.03 0.09 0.02 0.18 10 
Sodium, mg/L 146 190 178 187 
Sulfate, mg/L 266 314 313 311 * 300 
Tot. Hardness, mg/L as CaC03 265 334 296 309 
pH 6.8 8.1 8.0 8.0 * >=7.0 
Dil. Conduct. (llmhos/cm) 1,395 1,738 1,620 1,727 
Tot. Alk., mg/L as CaC03 90 128 96 105 
Bicarbonate, mg/L 110 156 117 128 
Carbonate, mg/L 0.0 0.0 0.0 0.0 
IDissolved Solids, mg/L 715 896 843 870 1,000 
Ip. Alkalinity, mg/L as CaC03 0.0 0.0 0.0 0.0 

Metals 

Edinburg McAllen TNRCC 
Parameter 09/17/93 12121/94 06/07/95 16/19/95 MCL 

Aluminum, llg/L 319 327 480 200 * 50-200 
Arsenic, llg/L 3.2 2.7 < 2.0 2.5 50.0 
Barium, llg/L 109 101 111 133 2,000 
Cadmium, llg/L < 0.1 < 0.1 < 0.2 < 0.2 5.0 
Chromium, llg/L < 4.0 < 4.0 < 8.0 < 8.0 100.0 
Copper, llg/L 16.8 12.1 43.0 10.0 * 1,000 
Iron,llg/L 10.5 < 4.0 < 6.0 12.0 * 300 
Manganese, llg/L 1.8 0.8 2.0 6.0 * 50 
IMercury, llg/L < 0.1 < 0.1 0.2 < 0.1 2.0 
INickel, llg/L < 5 < 20 < 20 < 20 100 
Selenium, llg/L 3.7 < 4.0 < 4.0 < 4.0 50.0 
Silver, llg/L < 10 < 10 < 6 < 6 ** 100 
IAntimony, llg/L < 3.0 < 2.0 < 2.0 < 2.0 6.0 
IBeryllium, llg/L < 0.3 < 0.8 < 1.0 < 1.0 4.0 
Zinc,llg/L 7.1 < 5.0 < 5.0 < 5.0 * 5,000 

.. Secondary Standard .... USEPA 

11 



LRGVDC EDINBURG/McALLEN REUSE STUDY 
TM 1 - BASELINE DATA 

goals for aesthetic reasons or for avoidance of minor health effects. Limited data are 
available on most parameters in the treated water from the two cities. Table 3.2 contains 
a summary of recent testing, with the corresponding standards listed for comparison. Both 
cities are rated "Superior" by the TNRCC and produce water well below the maximum 
contaminant levels with the exception of sulfate, aluminum and total dissolved solids. The 
TNRCC has a secondary standard of 300 mgll for sulfate, and this value is exceeded on 
some occasions. Available data for aluminum concentrations were consistently at or above 
the secondary standard of 50-200 /-tgIL. While none of the samples referenced in Table 3.2 
exceeded the total dissolved solids limit of 1000 mgll, this value could be easily exceeded due 
to the high levels noted in the river water quality data. 

3.3 Treated Wastewater Emuent 

The wastewater treatment plants are required to meet pollutant limits established in 
discharge permits issued by the TNRCC and U.S. Environmental Protection Agency. Most 
information on the quality of treated effluent is limited to conventional permitted pollutant 
parameters such as biochemical oxygen demand (BOD), total suspended solids (TSS), and 
ammonia nitrogen. However, the City of McAllen has begun a testing program to track 
dissolved solids in their wastewater effluent and in the local irrigation canals which supply 
the City's water. 

Edinburg. The Edinburg plant was consistently meeting its permit limits until they 
were changed in September 1994, from 20 mgll BOD and TSS to 10 mgll BOD, 15 
mgll TSS and 3 mgll ammonia nitrogen. Construction is about to begin on a major 
plant upgrade which should allow it to meet the more stringent limits. 

McAllen. Plant No.2 has permitted limits of 10 mgll BOD, 15 mgll TSS and 3 mgll 
ammonia nitrogen, while Plant No.3 has permitted limits of 20 mgll BOD and TSS. 
Both plants have excellent records of compliance for BOD and TSS. Plant No.2 has 
occasionally been out of compliance with respect to ammonia in the first half of 1995, 
but has been meeting all permit limits since that time. 

12 



4. EXISTING TREATMENT FACILITIES 

4.1 Water Treatment Plants 

LRGVDC EDINBURG/McALLEN REUSE STUDY 
TM 1· BASELlNE DATA 

The City of Edinburg has a single and the City of McAllen has two surface water treatment 
plants. All three use conventional surface water treatment processes. A brief description 
of the plants follows, and Table 4.1 contains a summary of the facilities at each of the plants. 

Edinburg Water Treatment Plant. The City of Edinburg Water Treatment Plant is 
located near the center of town and is comprised of three treatment trains (two 4-
mgd and one 2-mgd) with a total capacity of 10 mgd. Raw water is obtained from 
the Edinburg Reservoir located at Freddy Gonzalez and Man Mack. This is a 180 
million-gallon reservoir which receives pumped Rio Grande River water from Hidalgo 
County Water District No.1 in Benitez. From the reservoir, the raw water flows by 
gravity to the influent pump station about 2 miles from the water treatment plant. 

Chlorine dioxide is injected at the influent pump station for pre-disinfection. 
Chloramine for secondary disinfection and liquid alum for coagulation are added at 
the flow splitter at the head of the water treatment plant. From the splitter, the 
water flows to one of the three treatment trains. Each train consists of rapid mix, 
flocculation, sedimentation, and dual-media filtration. 

There are two clearwells at the water treatment plant. A common transfer pump 
feeds the water from the clearwells to a ground storage tank and high service pump 
station located across the street from the plant. 

McAllen Water Treatment Plant No. 1. Water Treatment Plant No.1, located east 
of the central business district, is the older of the two plants in McAllen. This plant 
was constructed in 1927 and is not used on a regular basis. It is used occasionally to 
keep the facilities in working order and to help alleviate peak demands at Water 
Treatment Plant No.2. The facilities are old but are still in good working condition. 

Raw water is obtained from a reservoir adjacent to the treatment plant site. This 
reservoir receives water from the Rio Grande River pumped by Hidalgo County 
Irrigation District No.2. The reservoir has a capacity of 13.1 million gallons. 

The plant uses conventional surface water treatment processes consisting of rapid 
mix, flocculation, sedimentation, and rapid-sand filtration. Chlorine dioxide for pre­
disinfection and liquid alum for coagulation are added at the rapid mix basin. 
Chloramine is added prior to sedimentation for secondary disinfection. 

13 



Treatment Process 

Raw Water Source 

Raw Water Lines 

Raw Water Pump 
Stations 

Flocculators 

Sedimentation Basins 

Filters 

LRGVDC EDINBURG/McALLEN REUSE STUDY 
TM 1 - BASELINE DATA 

Table 4.1 
Water Treatment Facility Summary 

McAllen WTP McAllen WTP Edinburg WTP 
No.1 No.2 

WTP No.1 Boeye Reservoir Edinburg Reservoir 
Reservoir 

30- & 54-inch dia. 36-inch dia. 

one 4-mgd, Pump Station No.1: 
one 8-mgd, & one 2.8-mgd, two 
two 12-mgd 4.8-mgd, & one 7.8-
pumps mgd pumps 

Pump Station No.2: 
two 1.2-mgd pumps 

40 min. detention 30 min. detention 

5 hr. detention 6 hr. detention 

2 gpm/ft2 5 gpm/ft2 

Sources: ·City of McAllen 8.0 MGD Expansion at Water Treatment Plant No. 2 Engineering Report 
Summary," July, 1994, other water treatment plant data sheets, and discussions with plant personnel; City of 
Edinburg Utilities Fact Sheet, Apri1lO, 1996 and discussions with plant personnel. 

There are three c1earwells for the finished water. A series of high service pumps 
draws from these c1earwells to supply the water distribution system. 

McAllen Water Treatment Plant No.2. McAllen'S Water Treatment Plant No.2 is 
actually two water treatment plants on the same site on the south end of the city. 
One is a 30 mgd facility and the other is an 8 mgd facility currently under 
construction, with an ultimate capacity of 16 mgd. Raw water is supplied to both 
plants from Boeye Reservoir via two approximately 3,000-foot raw water lines of 30-
and 54-inches in diameter. Boeye Reservoir receives water from the Rio Grande 
River by gravity from Hidalgo County Irrigation District No.2 and by pumping from 
Hidalgo County Irrigation District No.3. 

The treatment processes at this plant are the same as those at Water Treatment 
Plant No.1 except the filters are dual-media filters (anthracite coal and sand) rather 
than rapid sand filters (sand only). Chemicals are added in the same locations as 
described for Plant No. 1. 

14 



LRGVDC EDINBURG/McALLEN REUSE STUDY 
TM 1 - BASELINE DATA 

The finished water from the 30 mgd facility is transferred to one of two clearwells. 
A transfer pump station then delivers the water to one of three ground storage tanks. 
The finished water from the 8 mgd facility is transferred directly to one of the three 
ground storage tanks. A high service pump station then delivers the finished water 
to the distribution system. 

4.2 Wastewater Treatment Plants 

The City of McAllen has two activated sludge wastewater treatment plants (WWTP # 2 and 
WWTP # 3). Currently, the City of Edinburg has one wastewater treatment plant with a 
combination activated sludge and trickling filter treatment process. A brief description of 
the plants follows, and Table 4.2 summarizes the facilities at each of the plants. 

Edinburg Wastewater Treatment Plant. The City of Edinburg Wastewater Treatment 
Plant is comprised of one abandoned and two active trickling filters (0.9-mgd and 1.5-
mgd) and one oxidation ditch (1.4-mgd) for a total treatment capacity of 3.8 mgd. 
Construction will begin later this year for a new 4-mgd activated sludge wastewater 
treatment facility adjacent to this plant and for renovation (and derating to 1.9 mgd) 
of the existing plant. The two treatment facilities, located northeast of the central 
business district, will be separate but the effluent will be combined into a common 
discharge line. 

As part of the renovation at the existing plant, an aeration basin has already been 
constructed which will provide activated sludge treatment for the proposed capacity 
of 1.9 mgd. When the aeration basin is put on line, the two active trickling filters will 
be abandoned and the existing oxidation ditch will be used as a backup treatment 
process. The three trickling filter basins will be demolished but three existing primary 
clarifiers will be abandoned and could be available for additional treatment processes, 
if needed, for this reuse project. 

The treatment trains at the two facilities will be similar, but with some key 
differences. At the 4-mgd facility, raw wastewater will be received at the influent lift 
station. From there, the flow will be pumped to a fine screening and grit removal 
facility. At the 1.9-mgd facility, the raw water will continue to flow through an 
existing mechanical bar screen prior to entering the influent lift station. At both 
plants, aeration basins will provide activated sludge treatment and will be followed 
by final clarification. The effluent from the proposed 4-mgd and renovated 1.9-mgd 
treatment trains will then be combined at a common effluent lift station. The force 
main from the lift station will act as the chlorine contact chamber for the effluent. 
Sulfur dioxide will be injected just upstream of the outfall structure to dechlorinate 
the effluent. The discharge point will have a cascade aeration structure over which 
the effluent will fall prior to entering the San Juan holding pond. 

15 



LRGVDC EDINBURG/McALLEN REUSE STUDY 
TM 1 - BASELINE DATA 

Solids from both the wastewater treatment plants will be sent to one of three existing 
aerobic digesters. From there, the solids will be removed and spread on sludge 
drying beds. 

Table 4.2 
Wastewater Treatment Facility Summary 

Treatment McAllen WWfP McAllen WWfP Edinburg WWfP 
Process No.2 No.3 

Design Flow 10 mgd 4 mgd Existing: 4.5 mgd 
Proposed: 5.9 mgd 

Grit Removal Aerated Aerated Aerated for 4 mgd 
None for 1.9 mgd 

Aeration 2 - 4.5 MG 2 - 2 MG 1.5 MG for 4 mgd 
Basins 0.9 MG for 1.9 mgd 

Final Clarifiers 2 - 145' dia, 2 - 92' dia, 2 - 80' dia, 0.49 MG 
1.4 MG basins 0.5 MG basins basins for 4 mgd 

1 - 60' dia, 0.21 MG 
1 - 50' dia, 0.14 MG 
basins for 1.9 mgd 

Chlorine 70' dia, 0.36 MG 40' dia, 0.11 MG Effluent Force Main 
Contact 

Sources: "Design Analysis Proposed 4.0 MGD Sewage Treatment Plant, City of McAllen, Texas," other 
wastewater treatment plant data sheets, and discussions with plant personnel; City of Edinburg Utilities Fact 
Sheet, April 10, 1996, and discussions with plant personnel. 

McAllen Wastewater Treatment Plant No.2. Wastewater Treatment Plant No.2 is 
the older of the two plants in McAllen. (Plant No.1 is no longer in use.) This plant 
is located at the southwest edge of the city and has a treatment capacity of 10 mgd. 

The raw wastewater enters an influent structure which includes screening and an 
aerated grit removal chamber. From there the wastewater is pumped to aeration 
basins for activated sludge treatment, followed by final clarification and chlorine 
contact. The final effluent is discharged into the Mission Floodway Channel which 
flows into the Arroyo Colorado. 

16 



LRGVDC EDINBURG/McALLEN REUSE STUDY 
TM 1 - BASELINE DATA 

Solids from the wastewater treatment plant are removed to an aerobic digester. 
From there, the solids are spread on sludge drying beds. 

There are two abandoned primary clarifier tanks and two anaerobic digester tanks 
at the plant which are available for use in additional treatment, if needed for this 
reuse project. 

McAllen Wastewater Treatment Plant No.3. McAllen's Wastewater Treatment 
Plant No.3, at the north end of town, currently has a treatment capacity of 4 mgd. 
Construction for one of two planned 2-mgd expansions of the plant is scheduled to 
begin later this year. Final effluent is discharged to a drainage ditch within Hidalgo 
County Drainage District No. 1. 

WWTP No.3 is similar to WWTP No.2 except that WWTP No.3 contains 10 acres 
of holding ponds which are available for temporary storage when the treatment 
facilities are down for maintenance or repair. Also, WWTP No.3 has a gravity 
thickener following aerobic digestion, from which the sludge is removed prior to being 
spread on sludge drying beds. 

17 



5. WATER RIGHTS ASSESSMENT 

LRGVDe EDINBURG/McALLEN REUSE STUDY 
1M 1 - BASEUNE DATA 

Water rights are a complicated issue in general, and are further complicated by the international 

status of the Rio Grande. Water in Falcon Lake is allocated to the United States and Mexico by 

treaty, and is released to meet the requirements of authorized users downstream. Water rights are 

held by cities, water supply colJlOrations, irrigation districts and other entities with various levels 

of priority status. Although municipal rights have the highest priority and have historically been 

dependable, the current low levels in Falcon Lake and Amistad Reservoir upstream have caused 

public concern even for municipal allotments. This is a result of the current drought situation and 

unauthorized diversions of river water on both sides of the border. 

5.1 Quantity and Availability 

city of Edinburg. The City of Edinburg currently holds municipal water rights totalling 

7,981 acre-feet/year. This provides a theoretical supply sufficient to meet the projected 

needs until the year 2003, assuming the growth and conservation projections are 

reasonably accurate. 

City of McAllen. The City of McAllen currently holds a total of 25,798 acre-feet/year of 
municipal water rights, with options allowing them to purchase up to 5,000 acre-feet/year 

as needed. This provides a theoretical supply sufficient to meet projected needs until the 

year 1997, assuming the growth and conservation projections are reasonably accurate. If 

the options currently held by the City are exercised, the rights are projected to be adequate 
until the year 2012. 

5.2 Effluent Rights 

Water rights are often a consideration in evaluations of potential wastewater reuse. Some fraction 

of wastewater return is often assumed in calculations of reservoir yield or downstream water 

rights, and in some cases downstream users may have a claim on some portion of the water to be 

returned. In the cases of McAllen and Edinburg, wastewater is not returned to the Rio Grande, 

but is discharged to drainage canals which eventually flow into the Laguna Madre. The McAllen 

City Attorney has provided a legal opinion indicating there should be no valid legal claim which 

would limit the City I S use of reclaimed effluent prior to discharge. This opinion is included in 

Appendix C, and should apply similarly to Edinburg, although a separate legal opinion should still 

be obtained. Another issue which should be considered is the potential impact on aquatic life in 

the receiving streams and the Laguna Madre from removing or reducing the discharge of effluent. 
This issue will be examined as specific alternatives are evaluated. 

18 



6. STATE OF REUSE TECHNOLOGY 

6.1 Wastewater Reuse Status 

LRGVDC EDINBURG/McALLEN REUSE STUDY 
TM 1 - BASELINE DATA 

Wastewater reuse has become an important source of water in various areas where 
population is concentrated and fresh water is scarce. As development of conventional 
supplies has become more difficult and costly, and as quality requirements for wastewater 
effluent have grown more stringent, treated wastewater effluent has become an economical 
option for certain types of water needs. In the United States, major reuse projects have 
been concentrated in the states of California, Florida, Texas, and Arizona. 

6.2 Types of Reuse 

Effluent reuse has been practiced for numerous uses, but the most common have been 
irrigation (agricultural and landscape), industrial (cooling and process), and municipal supply 
protection or augmentation. Each is discussed briefly in the following paragraphs. 

Irrigation. Agricultural water use accounts for over half of water use nationally, 
according to the Water Environment Federation's Water Reuse Manual of Practice. 
Since this use is typically concentrated in areas of limited water supply, the use of 
effluent for irrigation has been an obvious opportunity for conserving potable 
supplies, and many projects have been developed of this type. Most projects have 
been for fodder, fiber or seed crops, due to the lesser impacts on public health, but 
highly treated wastewater has also been successfully used for irrigation of human food 
crops. Landscape irrigation with treated effluent at parks and golf courses has also 
been practiced extensively, but typically involves much smaller quantities and 
therefore is limited in its impact on water supplies. 

Industrial. Another common use of wastewater effluent substitution is for cooling 
water in power generation and other industries. This can be a very economical use 
since large volumes are often used at a single location, and human contact is 
generally not an issue. Some industries are also able to use municipal effluents in 
manufacturing processes, although such use is highly dependent on case-specific 
considerations. 

Municipal Water Supply. A limited number of municipal water suppliers have used 
highly treated effluent to protect groundwater supplies from saltwater intrusion or 
other contamination and to augment water supplies. These uses, which have the 
potential for human consumption, are the subject of the following section. 

19 



LRGVDC EDINBURG/McALLEN REUSE STUDY 
TM 1 . BASELINE DATA 

6.3 Summary of U.S. Potable Reuse Projects 

Unplanned, indirect potable reuse has been in practice since man first began disposing of 
wastewaters into watersheds that are hydrologically connected to raw water supplies. As 
populations have increased, so too has the quantity of wastewater and the complexity of the 
technology to manage these increased volumes of wastewater. Potable reuse is one of the 
developing strategies to manage wastewater and to recover and reuse water resources. 
[...]
The precipitation of heavy metals, radionuclides, and phosphorus is also accomplished. High 
lime treatment is the usual method of reducing the concentrations of nearly all heavy metals 
to less than Safe Drinking Water Act (SDWA) limits. 

4.2 Biological Treatment 

Biological treatment with nutrient (nitrogen and phosphorus) removal, using carbon sources 
indigenous to the wastewater, can reduce total nitrogen levels to 5 mg/L or less and can 
reduce total phosphorus levels to about 1 mg/L or less. It also removes some suspended 
solids, volatile organic chemicals, heavy metals, and an additional I-log removal of 
pathogens. 

A biological nutrient removal process would potentially involve modification to the existing 
activated sludge process at the plants. Due to this, it may be advantageous to also consider 
denitrification filters, which can be added in a separate, much smaller treatment facility. 

• Biological nutrient removal - A modification to the activated sludge process 
in which aeration basins are subdivided into anaerobic, anoxic, and aerobic 
zones to promote nitrification and denitrification reactions. Phosphorus is 
removed here primarily in the anoxic zone. 

• Denitrification filters - An anaerobic process in which nitrate is converted to 
nitrogen gas. The addition of a carbon source such as methanol may be 
required. 

13 



4.3 Demineralization 

LRGVDC EDINBURG/McALLEN REUSE STUDY 
TM 2 - PROCESS EVALUATION 

Reverse osmosis membrane treatment will produce a 3-4 log reduction in pathogenic 
organisms and also removes organic chemicals, heavy metals, radionuclides, and nutrients -
both phosphorus and nitrogen, as well as most of the dissolved solids. This level of dissolved 
solids removal allows part of the system to be by-passed to form a blended water that meets 
defined standards and minimizes costs. Current research is being done in analyzing 
appropriate membrane technologies by the City of McAllen. This information will be useful 
in determining an appropriate membrane for this application. 

Pressure driven membrane processes include reverse osmosis (RO), nanofiltration (NF), 
ultrafiltration (UF), and microfiltration (MF). The processes are distinct on the basis of 
several factors, including relative membrane pore size, method by which separation is 
effected (permselectivity), and the type of components removed. Typical operating pressures 
required to effect separation vary from 150-1,200 psi for RO, 50-150 for NF, 20-75 for UF 
and 10-30 for MF. 

Separation of contaminants from water is controlled by different mechanisms within the 
pressure driven processes. For RO and NF, the solubility and diffusion rate of water in the 
membrane is much greater than for salts and other components in the feed stream. For UF 
and MF, separation is achieved through simple membrane sieving and in some cases, more 
complex interactions with rejected substances that accumulate at the membrane surface. 

Ion exchange is a process in which water is passed through a filter bed of exchange material 
known as zeolite. Ions in the insoluble exchange material are displaced by ions in the water. 
When the zeolite is spent, it is regenerated with a rejuvenating solution. This process 
produces zero hardness, a level that is obviously unnecessary. Therefore a certain percentage 
of feed water can bypass this system. 

Electrodialysis removes salts and minerals from a stream of saline water through special 
plastic membranes by the action of a direct electrical current. These salts and minerals pass 
through the membrane in the form of positively and negatively charged ions. The water 
from which these ions have been removed flows between the membranes and is collected 
as a partially demineralized product by manifolds cut through the membranes. The salts and 
minerals removed from the product stream pass through the membranes into another stream 
of water which continuously washes the other side of each membrane and emerges through 
manifolds as a more concentrated waste stream. 

4.4 Disinfection 

Typically this is the final barrier to microbial organisms. It is most effective at the end of 
the treatment process where very little suspended matter remains in the water and oxidant 
demand has been greatly reduced. Currently all the wastewater treatment plants at both 

14 



LRGVDC EDINBURG/McALLEN REUSE STUDY 
TM 2 - PROCESS EVALUATION 

cities employ chlorination for disinfection. When determining a viable process, the process 
must improve disinfection and reduce disinfection by-products, even without reuse. In water 
treatment, Cryptosporidium and Giardia are two of the most difficult organisms to inactivate 
and/or remove from treated water. Cl02 has been shown to be ineffective in the removal 
of Cryptosporidium at 50 C. Chlorine has limited effectiveness for Cryptosporidium 
inactivation. In one of the options a pipeline would transport effluent to the water 
treatment plant. In this case, increased contact time would be realized which may improve 
the viability of using chlorine. The addition of chemicals or other disinfection techniques will 
interact with pathogens and ensure their inactivity. Under SDWA and ICR it is anticipated 
that improvements in the drinking water standards will be required. Improvements in the 
current system to aid in the reuse process will also help in meeting anticipated new drinking 
water requirements. 

Another method that can be used is ozone. Ozone is relatively safe, possesses excellent 
viricidal and bactericidal properties, and is especially effective for disinfecting water known 
to contain protozoa, and particularly for the removal of giardia and cryptosporidium. Ozone 
also enhances the quality of receiving water as a result of high dissolved oxygen (DO), 
presents no increase in TDS and has aided in effluent polishing effects (color removal). 
Ozonation may be accomplished by mechanical mixing, countercurrent or concurrent flow 
columns, diffusers, or injectors. 

Ultraviolet irradiation, as its name implies uses ultraviolet or short-wavelength radiation to 
kill bacteria. It acts as a germicide through alteration of organic molecular components 
essential for the functioning of biological cells. It is not particularly effective on unfiltered 
wastewater, and is best used on low turbidity waters. 

4.5 Filtration 

Granular media filtration will remove the majority of suspended matter remaining after 
biological treatment or after coagulation and precipitation. Following biological treatment, 
filtration produces turbidity levels of 1-2 NTU. Following coagulation, filtration reduces the 
turbidity to less than 0.5 NTU. The removal of suspended matter also results in a reduction 
of the microbial contamination. Trace organics can be removed with granular activated 
carbon filtration. The type of carbon will need to evaluated in detail for proper application. 

4.6 Natural Soil Filtration 

This technology uses the existing soil profile to filter the reclaimed water. The filtered water 
is then recovered by extraction wells or another collection process. This process will reduce 
or eliminate microbial concentrations, reduce TOC and disinfection by-products, and may 
reduce nitrate through biological action. Depending on the existing soil profile and 
infiltration capacity, it may be the least costly. 

15 



LRGVDC EDINBURG/McALLEN REUSE STUDY 
TM 2· PROCESS EVALUATION 

There are generally three types of groundwater recharge that utilize reclaimed water; surface 
spreading or percolation, direct injection, and river bank or stream bed infiltration as a result 
of stream flow augmentation. The NSF technique of specific interest here is the percolation 
type. In this method treated wastewater percolates from spreading basins through the 
unsaturated zone to an existing permeable layer. Infiltration and percolation of reclaimed 
water takes advantage of the subsoils' natural ability for biodegradation and filtration, thus 
providing in situ treatment of the wastewater. Once the filtered water has reached the 
permeable layer, it can be recovered by a series of wells down gradient of the spreading 
area. 

This operation is not "mining" of water. It is not intended that the amount of water 
withdrawn will ever exceed the amount applied in the spreading basins. In all probability 
a net positive recharge will occur due to the unrecoverability of some water. 

4.7 Wetlands 

Wetlands have been defined as land where the water surface is at or above the ground 
surface for a long enough period each year to maintain saturated soil conditions and the 
growth of related vegetation. A variety of naturally occurring wetlands has been used for 
wastewater treatment. 

Constructed wetlands may take many forms. Most employ herbaceous plant species rather 
than trees or shrubs, maldng them more similar to a marsh in species composition. 
Constructed wetlands are generally divided in two general categories: free water surface 
(FWS) wetlands, in which the majority of water flow is over the sediment and through the 
above ground plant zone and vegetated submerged bed (VSB) wetlands designed to conduct 
waste through the bed of the system to make contact with the plant roots. Wetland systems 
can be designed to effectively remove TSS, organic matter, nitrogen and phosphorus. 

4.8 Evaluation of Processes 

Table 4.1 illustrates the barriers to various contaminants for each of the candidate treatment 
processes discussed in the preceding sections. Table 4.2 lists the principal pros and cons for 
each process. It also indicates issues which may arise in the use of that particular 
technology. An attempt was made to give ball park costs for a 10 MGD operation. These 
costs have been updated to reflect 1996 dollars (ENR index of 5617) and adjusted for local 
construction labor costs. Data was compiled from EPA documents and similar construction 
projects recently done. The costs include construction and operation and maintenance 
(O&M) costs. 

16 



LRGVDC EDINBURG/McALLEN REUSE STUDY 
TM 2 - PROCESS EVALUATION 

Table 4.1 
Unit Process Contaminant Barrier 

Biological 
Gross Treatment Biological High Lime Granular 

Contaminant Biological w/Nutrient Nitrogen w/Recar- Activated 
Category Treatment Removal Removal bonation Filtration Carbon 

Suspended X X X X 
Solids 

Dissolved Solids 

Biological X X X X X 
Oxygen 
Demand 

Total Organic X X X 
Carbon 

Heavy Metals X X X 

Nutrients X X X 

Microbial X X X X 
Factors 

Table 4.2 
Process Evaluation Considerations 

Treatment Process Advantage Disadvantage 

Chemical Treatment Low Capital Cost Potentially high chemical costs, increase 
in solids disposal, sludge disposal 

Biological Nutrient Reduction in chemical High capital costs 
Removal treatment costs 

Electrodialysis High removal efficiencies High capital and 0 & M Costs. Not 
Reversal broadly used technology 

Filtration Easy operation, high removal High 0 & M requirements 
efficiencies 

Ion Exchange High removal e[ficiencies High capital and 0 & M costs 

Microfiltration High removal efficiencies High capital costs 

Natural Soil Low cost Potential for high electrical costs, 

Filtration Permitting, Right of Capture, Well 
Head Protection 

Ozone Superior in ability to inactivate High capital costs, lack of residual 
viruses protection 

Reverse Osmosis Best overall treatment process High capital and O&M costs, Brine 
disposal 

Ultrafiltration High removal efficiencies High capital and O&M costs 

Ultraviolet Requires no chemicals, Lack of residual protection, high capital 

Disinfection low O&M costs costs 

Wetlands Low maintenance Land constraints, Permitting 

2 
Innovative and Alternative Technology Assessment Manual 
Estimating Water Treatment Costs Vol. 2 

17 

Membrane Membrane 
Demineral- Wetland Particle 

ization System Removal 

X X X 

X 

X X X 

X X 

X X 

X X X 

X X X 

Costs (10 MGD) 
CapitaVO&M 

1 minimalJS6.9M 

New: $!oMJS22M, Modify 
existing: $3MJS2.2M 

S9MJ$O.5M 

2$l.lM!$O.7M 

I $6.9MJSO.8M 

$6M!$O.7M 

I$2.6MJSO.24M 

I $2.9MJSO.4M 

I $9.4M!$2.5M 

$6MJSI.5M 

$1.3MJSO.IM 

$7.6MJSO.15M 



LRGVDC EDINBURG/McALLEN REUSE STUDY 
TM 2 - PROCESS EVALUATION 

5. SUGGESTED TREATMENT SCENARIOS 

This section describes three treatment scenarios to illustrate how various processes can be 
used in combination to address the contaminants of concern for this project. These 
scenarios will be refined and evaluated in Technical Memorandum No.3. Table 5.1 
illustrates how the various contaminants are to be removed in each scenario. 

5.1 Scenario 1 

A biological nutrient removal system installed at the wastewater treatment plant would help 
address the current ammonia, nitrogen and phosphorus requirements, serve as an additional 
barrier to pathogens and provide suspended solids removal. Further issues could be 
addressed with reverse osmosis. When using a reverse osmosis system a major factor which 
comes into play is brine disposal. In the South Texas area there are many deep well 
injection systems currently in operation. This may be a viable alternative for brine disposal. 
Due to the nature of this process it is essential that filtration be used upstream to minimize 
the fouling or clogging of the membrane. The reverse osmosis process would help reduce 
the chloride, nitrogen, sodium, sulfate, TDS, TSS, TOC, virus, bacteria and protozoan 
concerns. The filtration process would also serve as a multiple barrier to virus, bacteria and 
protozoan concerns. Some degree of chemical treatment could be used to serve as a 
multiple barrier to ammonia, phosphorus, TOC and viruses. 

5.2 Scenario 2 

Reverse osmosis or electrodialysis could be used to a lesser degree in the second scenario, 
primarily to address chloride, sodium and TDS, with a chemical treatment to treat for 
ammonia, phosphorus, TOC, virus bacteria, and protozoan. An ion exchange or 
microfiltration system could be used to treat nitrogen, sulfate and TSS. Microfiltration 
would also help in creating a multiple barrier to TOC, virus, bacteria and protozoa. 

5.3 Scenario 3 

If the soil system in the areas of the existing treatment facilities is appropriate, it may be 
possible to design and implement a low cost soil filtration scheme to reduce microbial 
concentrations, reduce nitrate and TOC, and provide public health protection. In this 
scenario, the existing secondary effluent would be recharged into the shallow groundwater 
either in existing or constructed surface spreading recharge facilities. This water would then 
be extracted and used to augment the existing surface water supply. Use of a soil filtration 
technology would also eliminate the need for filtration backwash facilities and brine or reject 
disposal. In a similar project developed in San Bernardino County, California, 40 acres of 

18 



1 

2 

3 

LRGVDC EDINBURG/McALLEN REUSE STUDY 
TM 2 - PROCESS EVALUATION 

Table 5.1 
Contaminant Barriers for Proposed Treatment Scenarios 

Ammonia D.O. "N" 

BNR Aerator BNR 
Chern RO 

Filter 

Chern Aerator IX or 
Micro 
and 

Chern 

Chern Aerator NSF 

Chern = Chemical Treatment 
EDR = Electrodialysis Reversal 
IX = Ion Exchange 
NSF = Natural Soil Filtration 
RO = Reverse Osmosis 
UV = Ultraviolet Light 

"p. 

BNR 
Chern 

Chern 

Chern 

Dissolved 
Salts 

(fDS, Na, CI) Sulfate TSS TOC 

RO RO RO Chern 
Filter Filter Filter RO 

Filter 

RO IX or IX or Micro 
or Micro Micro and 

EDR and Chern 
Chern 

EDR EDR NSF NSF 
Chern 

BNR = Biological Nutrient Removal 
F = Media Filtration 
Micro = Microfiltration 
03 = Ozone 
WL = Wetlands 

Bacteria & 
Virus Protozoan 

RO RO 
Filter Filter 
Chern 

Micro Micro and 
and Chern 

Chern 

NSF NSF 
Chern Chern 

land were used to recharge 30 million gallons per day. Recovery was via wells, 100 feet 
deep and 24 inches in diameter with a capacity of 3,000 gallons per minute. These wells 
intercepted the underflow from the recharge basins, provided low turbidity, and reduced 
TOC water for discharge to the river. Electrodialysis can be used in conjunction with this 
system to address the chloride, sodium, sulfate and TDS issues. Chemical treatment with 
its ability to aid in the reduction of ammonia and phosphorus would finish the treatment 
process. Chemical treatment would also serve as a multiple barrier to TOC, virus, bacterial 
and protozoan concerns. 

This scenario brings up many issues which will need further research. Due to the fact that 
water will be deposited into the ground, it no longer remains a surface water resource but 
becomes a groundwater resource. Once this occurs the "right of capture" scenario comes 
into play. Also, ·wellhead protection" concerns arise if any land owner in the radius of 
influence is using groundwater for human consumption or contact. It is also possible that 
some type of permit with the TNRCC might be required. 

19 



APPENDIX A 
MEMORANDUM ON PRELIMINARY ENVIRONMENTAL REVIEW 

A-I 



Simon W. Freese, P.E. 
Malvin C. Nichols, P.E. 

FREESE· NICHOLS 

MEMORANDUM 

To: David Sloan 

Tammy SUllivan..j fo----From: 

Re: Preliminary Environmental Review of Edinburg/McAllen Reuse Project 

Date: June 21, 1996 

1900-1990 
1896-1969 

Pursuant to your request, I have performed a preliminary "fatal flaw" environmental review of 
the Edinbumg/McAllen Reuse Project. The McAllen Wastewater Treatment Plant (WWTP) No. 
2 has a treatment capacity of 10 MGD (15.5 cfs), while McAllen WWTP No.3 has a design 
capacity of 4 MGD (6.2 cfs). The Edinburg WWTP currently has a treatment capacity of 3.8 
MGD (5.9 cfs) (F&N, 1996). 

McAllen WWTP #2 

The McAllen WWTP#2 discharges to the Mission Floodway Channel which drains into the 
Arroyo Colorado, Segment 2202. The floodway channel is not a designated segment. Segment 
2202, Arroyo Colorado Above Tidal, extends from 100 meters downstream of Cemetery Road 
to PM 2062 in Hidalgo County and is classified as water quality limited. Designated water uses 
are contact recreation and intermediate quality aquatic habitat. 

The segment is currently not supporting its use for contact recreation due to high fecal coliform 
levels (TNRCC, 1994). Phosphorus, nitrate and chlorophyll Sl levels exceed the screening 
criteria for the segment. There are a total of 26 permitted outfalls in the segment, 18 domestic 
and 8 industrial. The total permitted wastewater flow in the segment is 32.38 MGD (50.1 cfs). 
Domestic effluents are identified as the major contributors of nutrients to the segment during 
periods of normal flow. 

The USGS has maintained a chemical and biochemical analysis sampling station near Harlingen 
at U.S. Highways 83 and 77 since 1986 (Station 08470400). Flows are only measured during 
a sampling event. The stream flow was measured on 37 occasions between 1986 and 1992 and 
averaged 246 cfs. 

An intensive survey of the water quality in the Arroyo Colorado was conducted in December 
1987 (Davis, 1989). The survey involved the collection of water, sediment and biological 

tls:[pFN96196]t:lmem\env JVW. tis 



June 21, 1996 
Page 2 

samples. The samples were analyzed for the presence of approximately 135 chemical 
parameters. The study determined that some water quality impairment had occurred in Segment 
2202 due to the presence of several chemicals. The presence of the chemicals was attributed 
primarily to agricultural runoff and irrigation return flows. Urban runoff was suspected of being 
a secondary contributor. Dissolved oxygen levels in Segment 2202 were determined to be 
adequate for maintaining the intermediate aquatic life designated use and were not expected to 
produce appreciable instream stress. 

If the discharge from McAllen WWTP #2 were discontinued there would be a reduction in flow. 
Potential environmental effects of a reduction in flow are low dissolved oxygen levels and the 
affects associated with reduced flows into the bays and estuaries (e.g. Laguna Madre). The 
permitted flow from the McAllen WWTP #2 is approximately six percent of the average flow 